



VYΔRX



MA Approval				
No:	Product Name	Dosage form	Therapy area	Status
1	Rivaroxaban - 10mg, 15mg, 20mg	Tablet	 C ardiovascular	Approved in Portugal
2	Ibuprofen - 400mg	Capsule / Soft gel	 A nti-inflammatory	Approved in Portugal
3	Esomeprazole - 20mg, 40mg	Tablet / MUPS	 G astroenterology	Approved in Portugal
4	Lansoprazole - 15mg, 30mg	Capsule	 G astroenterology	Approved in Portugal
5	Montelukast - 4mg, 5mg	Tablet / Chewable	 R espiratory	Approved in Portugal
6	Montelukast - 10mg	Tablet	 R espiratory	Approved in Portugal
7	Fluoxetine - 20mg	Capsule	 C entral Nervous System	Approved in Portugal
8	Terbinafine - 250mg	Tablet	 A nti-infectives	Approved in Portugal
9	Itraconazole - 100mg	Capsule / Pellets	 A nti-infectives	Approved in Portugal
10	Quetiapine - 50mg, 200mg, 300mg, 400mg	Tablet / ER	 C entral Nervous System	Approved in Portugal
11	Pantoprazole - 20mg, 40mg	Tablet	 G astroenterology	Approved in Portugal
12	Irbesartan - 75mg, 150mg, 300mg	Tablet	 C ardiovascular	Approved in Portugal
13	Ciprofloxacin - 250mg, 500mg, 750mg	Tablet	 A nti-infectives	Approved in Portugal
14	Lisinopril - 5mg, 10mg, 20mg	Tablet	 C ardiovascular	Approved in Portugal
15	Sildenafil - 25mg, 50mg, 100mg	Tablet	 U rology	Approved in Portugal
16	Donepezil - 5mg, 10mg	Tablet	 C entral Nervous System	Approved in Portugal
17	Omeprazole - 20mg	Capsule / Pellets	 G astroenterology	Approved in Portugal
18	Ceftriaxone - 1g	Injection	 A nti-infectives	Approved in Portugal
19	Olanzapine - 2.5mg, 5mg, 7.5mg, 10mg, 15mg, 20mg	Tablet	 C entral Nervous System	Approved in Portugal
20	Risedronate - 5mg, 30mg, 35mg	Tablet	 M usculoskeletal	Approved in Portugal
21	Alendronic acid - 70mg	Tablet	 M usculoskeletal	Approved in Portugal
22	Lovastatin - 20mg	Tablet	 C ardiovascular	Approved in Portugal
23	Pregabalin - 25mg, 50mg, 75mg, 100mg, 150mg, 200mg, 225mg, 300mg	Capsule	 C ardiovascular	Approved in Portugal
24	Carbimazole - 5mg	Tablet	 E ndocrinology	Approved in Australia
25	Pyrantel Pamoate - 125mg	Tablet	 A nti-infectives	Approved in Canada
26	Sodium Picosulfate + Magnesium Oxide + Citric Acid Powder (Brand Name: Picosalax) - 10mg+3.5g+12g	Powder in sachets	 G astroenterology	Approved in Canada
27	Empagliflozin - 10mg, 25mg	Tablet	 E ndocrinology	Approved in Canada
28	Rupatadine - 10mg	Tablet	 R espiratory	Approved in Canada
29	Clotrimazole - 500mg	Tablet / Vaginal	 A nti-infectives	Approved in UK
30	Mupirocin 2% -15g/tube	Ointment	 A nti-infectives	Approved in Netherlands
31	Calcipotriol - 50mg (30g/tube)	Ointment	 D ermatology	Approved in Netherlands
32	Ibuprofen - 200mg (Green)	Capsule / Soft gel	 A nti-inflammatory	Approved in Netherlands
33	Ibuprofen - 200mg (Wine Red)	Capsule / Soft gel	 A nti-inflammatory	Approved in Netherlands
34	Amoxicillin & Potassium Clavulanate - 500mg+125mg	Tablet	 A nti-infectives	Approved in Netherlands

MA Approval

No:	Product Name	Dosage form	Therapy area	Status
35	Quetiapine - 25mg, 100mg, 150mg, 200mg, 300mg	Tablet	 C entral Nervous System	Approved in Netherlands
36	Tramadol HCl - 500mg	Capsule	 P ain Management	Approved in Netherlands
37	Enalapril Maleate - 40mg	Tablet	 C ardiovascular	Approved in Netherlands

Under Registration

No:	Product Name	Dosage form	Therapy area	Status
38	Sodium Picosulfate + Magnesium Oxide + Citric Acid Powder (Brand Name: Picosalax) - 10mg+3.5g+12g	Powder in sachets	 G astroenterology	Filed in EU
39	Ceftazidime - 1g, 2g	Injection	 A nti-infectives	Filed in EU
40	Apixaban - 2.5mg, 5mg	Tablet	 C ardiovascular	Filed in EU
41	Ticagrelor - 60mg, 90mg	Tablet	 C ardiovascular	Filed in EU
42	Deferiprone - 500mg	Capsule	 H ematology	Filed in EU
43	Loratadine - 5mg, 10mg	Tablet / Chewable	 R espiratory	Filed in Australia
44	Paracetamol infusion - 10mg/ml	Injection	 P ain Management / Fever	Filed in EU
45	Potassium Chloride - 600mg	Tablet	 E lectrolyte / Cardiovascular	Filed in Australia
46	Cefepime - 1g, 2g	Injection	 A nti-infectives	Filed in EU
47	Fosfomycin Tromethamine (Equivalent to Fosfomycin 3gm)	Powder in sachets	 A nti-infectives	Filed in Canada
48	Paracetamol - 500mg (with BE)	Tablet / Effervescent	 P ain Management / Fever	Filed in UK
49	Empagliflozin - 10mg, 25mg	Tablet	 E ndocrinology	Filed in Canada
50	Bilastine - 20mg	Tablet	 R espiratory	Filed in Canada
51	Metformin - 500mg, 750mg, 1000mg	Tablet / ER	 E ndocrinology	Filed in UK

Pipeline

No:	Product Name	Dosage form	Therapy area	Status
52	Sevelamer Carbonate - 0.8gm, 2.4gm	Powder in sachets	 R enal	On request
53	Pyrantel Pamoate - 125mg	Tablet	 A nti-infectives	On request
54	Fosfomycin Tromethamine (Equivalent to Fosfomycin 3gm)	Powder in sachets	 A nti-infectives	On request
55	Paracetamol - 500mg (with BE)	Tablet / Effervescent	 P ain Management / Fever	On request
56	Guanfacine - 1mg, 2mg, 3mg, 4mg	Tablet / ER	 C entral Nervous System	On request
57	Carbimazole - 5mg	Tablet	 E ndocrinology	On request
58	Empagliflozin - 10mg, 25mg	Tablet	 E ndocrinology	On request
59	Edoxaban - 15mg, 30mg, 60mg	Tablet	 C ardiovascular	On request
60	Cefoperazone - 1g, 2g	Injection	 A nti-infectives	On request
61	Cefotaxime - 1g, 2g	Injection	 A nti-infectives	On request
62	Bilastine - 20mg	Tablet	 R espiratory	On request
63	Linagliptin - 5mg	Tablet	 E ndocrinology	On request
64	Clotrimazole - 500mg	Tablet / Vaginal	 A nti-infectives	On request

Pipeline				
No:	Product Name	Dosage form	Therapy area	Status
65	Rifaximin - 200mg, 550mg	Tablet	 G astroenterology	On request
66	Dapagliflozin + Metformin - 5+850mg, 5+1000mg	Tablet	 E ndocrinology	On request
67	Co-amoxiclav - 1000mg + 625mg, 875mg + 125mg, 500mg + 125mg	Tablet	 A nti-infectives	On request
68	Co-amoxiclav - 250mg + 125mg	Dry suspension	 A nti-infectives	On request
69	Naproxen + Esomeprazole - 500mg + 20mg	Tablet	 P ain Management	On request
70	Esomeprazole - 20mg, 40mg	Tablet / MUPS	 G astroenterology	On request
71	Sitagliptin + Metformin - 50/500mg, 50/1000mg, 100/1000mg	Tablet / XR	 E ndocrinology	On request
72	Ceftriaxone - 2g	Injection	 A nti-infectives	On request
73	Cefuroxime - 750mg, 1.5g	Injection	 A nti-infectives	On request
74	Entecavir - 0.5mg, 1mg	Tablet	 A ntiviral	On request
75	Metformin - 500mg , 750mg, 1000mg	Tablet / ER	 E ndocrinology	On request
76	Sitagliptin + Metformin - 50/500mg, 50/850mg, 50/1000mg	Tablet	 E ndocrinology	On request
77	Dapagliflozin - 5mg, 10mg	Tablet	 E ndocrinology	On request
78	Palbociclib - 75mg, 100mg, 125mg	Tablet	 O ncology	On request
79	Ibrutinib - 140mg, 280mg, 420mg, 560mg	Tablet	 O ncology	On request
80	Enzalutamide - 40mg, 80mg, 120mg, 160mg	Tablet	 O ncology	On request
81	Cabozantinib - 20mg, 40mg, 60mg	Tablet	 O ncology	On request
82	Sacubitril+Valsartan - 24mg+26mg, 49mg+51mg, 97mg+103mg	Tablet	 C ardiovascular	On request
83	Deucravacitinib - 6mg	Tablet	 I mmunology	On request/NCE-1 oppor.
84	Elacestrant - 86mg, 345mg	Tablet	 O ncology	On request/NCE-1 oppor.

* Inclusion of patented products does not imply availability, registration status, or offer for sale in markets where active patent protection exists. Responsibility to assess patent status and secure appropriate licenses or permissions rests solely with the Licensee.